Age	Dosage	Maximum dosage
37 weeks (corrected age)	Use a syringe to measure 1g = 1mL	Maximum 1 g for up to 1 hour No more than 1 dose in 24 hours
Babies (at term) 3 months of age	Apply 0.5–1g of cream	Maximum 1 g for up to 1 hour No more than 1 dose in 24 hours
4-12 months	Estimate a 1g dose by applying a thick layer of cream the size of a \$2 coin	Maximum 2 g for up to 4 hours No more than 2 doses (separated by at least 12 hours) in 24 hours.
1-6 years	Estimate a 1g dose by applying a thick layer of cream the size of a \$2 coin	Maximum 10 g for up to 4 hours No more than 2 doses (separated by at least 12 hours) in 24 hours.
7-12 years	Estimate a 1g dose by applying a thick layer of cream the size of a \$2 coin	Maximum 20 g for up to 4 hours No more than 2 doses (separated by at least 12 hours) in 24 hours.
13-18 years	Estimate a 1g dose by applying a thick layer of cream the size of a \$2 coin	The usual maximum dose is 60g on intact skin for up to 5 hours.